



May 27, 2008

LMK Enterprises, Inc.

Attention: Larry Kiest

Larry,

Here are the test results from the chemical resistance testing.

ASTM F1216.X2 Chemical Resistance Test Results

Sample	Flexural Strength	Change from Initial Flex Strength	Flexural Modulus (Tangent)	Change from Initial Flex Modulus
	psi	%	psi	%
Knit Control	7230	0.0	553000	0.0
Knit Tap Water	8430	16.6	557000	0.7
Knit Nitric acid	8770	21.3	570000	3.1
Knit Phosphoric acid	8690	20.2	576000	4.2
Knit Sulfuric acid	8440	16.7	590000	6.7
Knit Gasoline	10440	44.4	599000	8.3
Knit Vegetable Oil	9710	34.3	573000	3.6
Knit Detergent	9220	27.5	573000	3.6
Knit Soap	8630	19.4	563000	1.8
Felt Control	8040	0.0	555000	0.0
Felt Tap Water	7860	-2.2	554000	-0.2
Felt Nitric acid	7750	-3.6	568000	2.3
Felt Phosphoric acid	7280	-9.5	551000	-0.7
Felt Sulfuric acid	7190	-10.6	556000	0.2
Felt Gasoline	9060	12.7	577000	4.0
Felt Vegetable Oil	7800	-3.0	554000	-0.2
Felt Detergent	7560	-6.0	563000	1.4
Felt Soap	7430	-7.6	572000	3.1

Douglas Bert
Scientist III

Hauser Laboratories
A Division of Microbac
4750 Nautilus Court South, Unit A
Boulder, CO 80301

Ph: 720.406.4848
Fax: 303.581.0195

dbert@microbac.com